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Option Group Graphic Film Card Date

FP6828 05.01.5 fp400gt K38 06-APR-94

Engines GTA38, K38, KTA38GC CM558, QSK38 CM2150 K106, QSK38 CM2150 MCRS, QSK38 CM850 MCRS

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks
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  FP6828 Assembly Aftercooler   

      

  3077528 Assembly , Afc 1  

1       3018655 Compression Spring   

       3077526 Barrel And Plunger 1  

 2           3077525 Air Fuel Control Barrel 1  
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6           3074224 Air Fuel Control Plunger 1  

3       S 16240 Retaining Ring   

4       3001707 Shim 1  

5       179832 Compression Spring   

7       3051463 Plain Washer 2 1/8 Inch.

8       3047278 Air Fuel Control Piston 1  

9       3013811 Diaphragm 1  

10       3047276 Air Fuel Control Piston 1  

11       3051463 Plain Washer  1/8 Inch.

12       3051461 Lock Nut 1 #10 - 32 UNF.

13       70700 Compression Spring   

14       3049041 Spring Retainer   

15       109917 Socket Set Screw   

16       3058867 Fuel Control Cover   

17       3029301 Lock Nut 2 1/4 - 28 UNF.

18       70772 B Fillister Head Cap Screw   
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